.
T
O
ap)
—
—
O

_—
O
-
~

+
O

—

O

O
©
~

+©
0
o

o
~

+©
O
O

—

(]

Zf) 97t i 2 -

)
Parts list &

frHx

e

[1177777777777777777777777777777177777777777777777777

20240524 V01




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index B3
1. Frame System 5 &%t
Lo L FaME ASSOIMD LY 2 R oo e e e e e e e e e e ee s e s e e s s s e e s e e e e s e e s e e s e e e s e s s e s s s s e s s s e s e e e s s s e st en e esereen 1
L 2 D AVE ASSOIMD LY R Bl I e e s e e e ee s e s e e s s e e s ee e e s s e e s e e e s e e e s e s s es s e s e s s s e s e e s s s s e s s en e s e eeeeneen 2

Lo 3 COVET ASSOIMD LY TP B Il oo e e e e e s e e e e e e e s e s s e s e e s e e s e e e e s e e e s s e e s s e e e e s s e s s e s e s s e s e s s e s s s s e s s eseese s eesees 4

2. Operating System #EZR S

2.1 Operating Handle ASSemD Ly T E T M 2 A o oo e e e e e e e e s e s s e e s e s e s e e e s eeseeeen 5
2.2 Handle head asSemb Ly B Tk Joh I oo e e e e e e e e e e s e e e e s e s s e s e e s e s s e e e e s s e e s e s s ee s e es e s see s s s s eseseee e s eaee s sen e 6

3.Lifting System &H &4t

3.1 Single Mast Lifting SyStem HZ i T  ZR G oot e e e ee e e e e et es e e e e et es e e ee e s eseseaeeseeseesesseeeseeseerens 8
3.2 DUPLEX MaSt Lifting SyStem B2t T B oot e e s e e e e e e e e s s ees e s s e e e e e e e e e e e e s eees s e e eeeen 9
3.3 Fork rack assembly (single door frame) B8 X o i G R ) oot s e eeee 10
3.4 Fork rack assembly (double door frame) B8 X o Ul T2 ) oo 11
3.5 Chain Assembly (1600) BESEIENIL (1600) oo oo e et ee e e e e e e e s e e e e s ee s e es e s s e s e s s e s s ees s s s eseseesesseseesesseseseseesesenns 12

3.6 Chain Assembly (2000—3500) 25 (20007=3500) ...cooivooemiieoreiiieseiieessesses ettt 13



4. Hydraulic System iERS

A, 1 HYATAULTC ASSOMD LY T TS oL R oot e e e e e e e e e e e e s s e e ee e s e s e s ee s s eese e e s e s s eee e s s e e s et s e s s es s e s e s s s e s sees e e saeeeseo. 14
4.2 PoWeT UNit ASSEMD LY Bl T B Th A o oo e e e e e e e e e e e s s s s s s s e s s es e s s e e s s s e s s s e sesens 15
4.3 LATH CYLinder FERTFTHITL .cooooooooeoeeoee oo eeese e eeeee e s e eeeeee e eeeenes 16

5.Electric System WS &%t

D L ELECtTical ASSOmMD LY F I e e e e e e e e s s e e e e s e s e s s ee s s e e e e e s s ee s e s s s s e e s e s s e s e s s e e s s s s e s ees e s e s s s e s s eraeenn 18
5.2 WiTing HarnesS ASSEMD LY R T dEl i e e e et e e e e e e s e e e ees e s eeeeee e e e eee e e e e e e e s s e s eeeeseeeeeseeeeeseeseseseeseeeeeeeeees 19
B 3 0D L@ ASSEMD LY H e o e oo e e e e s e e e e e e e e e ee s e s e e e s e e e e e e e e e e e e e s e e e e s e e e e s e e e s e s e e e e e e e e r e eneerenn 20

BATiExR



A

BTN

BT IR

20240524 V01

CRE

HUURAT 5




1.

1

Frame Assembly

BB R

ITtem Part No. Description Qty Applied Date Remark

F5 R E #= A H &
1 20102010965 | Car legs F A 1
2 30701050004 | Bearing A 1 03.90. 018
3 30702060002 | Bearing A 1 03. 90. 023
4 30201100021 | Screw M10X16 2T 2 03. 0162
5 30411100002 | Spring Washer @10 ] 2 03.0014
6 30201080003 | Screw M8X 16 BRAT 2 03. 01530
7 56016000006 | Heel ok 2
8 20102010967 | Screw AT 2
9 20102010966 | Car legs i A 1
10 30501050003 | Round Pin®5X35 7 B A 8 03. 0303
11 30701020007 | Bearing 6204 A 8 03. 90. 057
12 51241000019 | Loading Wheel R 4 02.12.0119
13 50101200040 | Shaft ihdh 4 30. 01. 3459
14 51251000015 | Bracket H# 4 30. 01. 1289
15 20102011063 | Frame (1600) %2 (1600) 1
15 20102011064 | Frame (2000) %2 (2000 1
15 20102011065 | Frame (2500) %2 (2500) 1
15 20102011066 | Frame (3000) %% (3000 1
15 20102011067 | Frame (3500) 4 (3500) 1
16 30101200001 | Bolt M20X65 e 4
17 30411200002 | Spring Washer @20 ] 4 03.0018
18 30201160009 | Screw M16X50 2T 4
19 30301160002 | Nut M16 R 4
20 20202001121 | Fixed plate JEAR 2




1.2

Drive Assembly

IXEh K

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 52101000021 | Driving Assembly W B, 1 02. QD. 00833

1 30421160001 | Cir clip For Shaft ®16  #/H4E 1 03. 0062

2 52202120001 | Driving Gear EAFE 1 02. 01. 00702
3 52201150005 | Internal Gear SR 1 02. 01. 00684
4 30701120003 | Bearing 61824 B& 2 02.01. 006810
5 30421000002 | Cir clip For Hole ®150 JFLA#H 1 03. 0709

6 52105000040 | Spacer BE 1 02. 01. 9294
7 70402000022 | Motor AL 1 02. DJ. 00850
8 30601050003 | Flat Key Pin T4t 8 1 03.0716

9 30802128001 | 0il Seal i 1 02.01. 3703
10 51241000104 | Driving Wheel R 5 1 02. QDL. 0272
11 30201060003 | Screw M6X20 B24T 16 03.1180

12 55704000001 | Brake Assembly GEHSY ) 1 02. 01. 3596
13 30421150001 | Cir clip For Shaft ®15 #iF#H 2 03. 0061

14 30601050005 | Flat Key Pin T4 1 03. 0975

15 30802016001 | 0il Seal i 1 03.0719

16 30501060003 | Cylindrical Pin ®6X16 [E4E4 2 03. 0439

17 30821008001 | Grease Fitting Bk 1 03. 0506

18 52105000041 | Gearbox Cover i 1 02.01. 210707
19 30701025001 | Bearing 61905 B& 1 03.90. 075
20 30601050004 | Flat Key Pin o 1 03.0717

21 52201150006 | Transmission Gear v i 1 02.01. 00701
22 52202120004 | Driven Gear WA 5 1 02. 01. 00703
23 30701017001 | Bearing 16003 B& 1 03.90. 074
24 30201080006 | Screw M8X30 BEAT 5 03.01571

25 30411080002 | Lock Washer ®8 EE 5 03.0012

26 52105000054 | Gearbox + 36 46 1

27 30802155001 | Big 0il Seal otk 1 02.01. 3681




1.2

Drive Assembly

IXEh K

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
28 70431000052 | Motor Junction Box LA 1 02.01. 0284
29 70431000002 | Brush (MY) B A (25 FH) 1 19. 0526

29 70431000003 | Brush B il 1




1.3

Cover Assembly

GRSk

3
|
i
'
i
4

ITtem Part No. Description Qty Applied Date Remark
e (2] #E & A H HiE
1 30211040013 | Screw M4X10 B24T 4 03. 0230
2 54302000168 | Cover FHE 1 02. FGJ. 3413
3 30201080032 | Screw M8X35 B24T 6 03.0158
4 30411080002 | Spring Washer @8 A 6 03. 0012
5 20101010146 | Bracket BRE 1 33. 035. 0002
6 30211060031 | Screw M6X16 BEAT 2 03. 02393
7 30351060005 | Nut M6 L35 4 03. 0587
8 54302000098 | Cover B 1 02. FGJ. 0228
9 54302000093 | Shell Flange HR 1 02. FGJ. 0222
10 30251060027 | Screw M6X10 BEAT 2 03. 0087




2.1

Operating Handle Assembly

BT Al

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20302020378 | Operating Handle Assembly — #fE FHH4A ¢ 1
1 71501000002 | Handle Head Assembly FAH K B R 1 02. SB. 31780
2 30201080023 | Screw M8X30 BZAT 2 03.01573
3 55221000050 | Handle Bar FAAA 1
4 30351080003 | Nut M8 453 1 03. 0251
5 50301090003 | Sleeve (RS 1 40. 11. 066
6 50407000019 | Gas spring Stk 1 02. QTH. 3398
7 30411080002 Spring Washer @8 4k 1 03.0012
8 30201080032 | Screw M8 X35 BZAT 1 03.0158
9 54316000016 | Cushion W7 & # 1 02.01. 2127
10 30201030004 | Screw M3X25 BZAT 2 03.01301
11 70109000004 | Proximity Switch BH X 1 19. 10520
12 54001000008 | Shaft Sleeve HRAAE 2 03. 0452
13 50101160007 | Shaft K 1 40. 11. 065
14 30251080028 | Screw M8X20 B2AT 1 03. 0092
15 30201100022 | Screw M10X20 BZAT 1 03.0163
16 20201000134 | Stop Block PR Az 3k 1 40. 12. 031
17 30201080005 | Screw M8X25 BZAT 1 03. 01560
18 20201000253 | Base X 1 30. 16. 0001
19 30221060006 | Screw M6X8 W AT 2 03. 0270




2.2 Handle head assembly
Tk B

Item Part No. Description Qty Applied Date Remark
F5 R e #HE & HH k-3
A 71501000002 Handle head assembly A 3k ERk, 1 02. SB. 31780
1 71511000015 | Belly Switch B BFF X 1 16. 0038
2 71511000016 | Spring ek 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000017 | Electricity Meter BE & 1 03. 0760
5 70103000006 | Micro Switch WMEF X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 02.01. 317718
7 71511000004 | Lift Button Fr A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EAE4# 2 03. 0760
9 71511000014 | Button Plug R RS 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
13 71511000345 | Button Clip #WHF T 2 02.01. 317724
14 30231030002 | Screw B2AT 5 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 Accelerator Assembly T B R 1 02.01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XELE 1 30.01. 3424
19 70132000001 | Accelerator i ik 2 1 02.01. 2151
20 30431080001 | Wave Washers K HE 2 03.0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 BEAT 2 03.0131
26 71511000002 | Lower Cover T# 1 02.01. 31772
27 30201050017 | Screw M5X25 B2AT 2 03.01410




2.2

Handle head assembly

T S K

Item Part No. Description Qty Applied Date Remark
F5 R e #HE & HH k-3
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button #RX 1 02.01. 317719
31 71511000351 | Cover =R 1 02.01. 31777




3.1

Single Mast Lifting System
HERTT RS

17

16

z

z

Z

\

\
MMM

Y

//

Y

Y
L Y

A
ZZZZA
ZZ%Z,
7
Z

A

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #E & A H HiE
1 30211060008 | Screw M6X16 B2AT 10 03. 0228
2 54101000051 | Clip 7 4 & & 10 40.31. 153
3 30101100005 | Bolt M10X60 e 1 03. 03820
4 30301100003 | Nut MI10 453 1 03. 0259
5 30701020007 | Bearing B 2 03. 90. 057
6 30421470001 Retainer ring P47 #HE 2 03.0028
7 30201080004 | Screw M8X20 B2AT 1 03. 01550
8 20202000243 | Footstock uy:3 1 40. 31. 057
9 54102000009 | Hoop e 1 9 4 1 40.31. 151
10 56015000006 | Steel ball Ak 1 03. 07391
11 51106000004 | Sprocket HE 2 40. 31. 066
12 30421200001 | Retainer ring ®20 HHE 2 03. 0064
13 30301080001 | Nut M8 853 2 03. 0258
14 30411080002 | Spring Washer @8 A 2 03.0012
15 30401080001 | Flat Washer ®8 A 2 03. 0050
16 10109010108 | Hood Wi B 1
17 10109010036 | Hood W73 & 1 03. 0228




3.2 Duplex Mast Lifting System
PIIEETT 258
ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
1 30211060008 | Screw M6X 16 BRAT 10 03. 0228
2 54101000051 | Protective cover clip W7 47 B % 10 40.31. 153
3 30301080001 | Nut M8 B 2 03. 0258
4 30411080002 | Spring Washer ®8 Ak 2 03. 0012
5 30401080001 | Flat Washer ®8 4 2 03. 0050
6 54102000009 | Hoop it L 48 4 1 40.31. 151
7 30201080004 | Screw M8X20 AT 1 03. 01550
8 30101100005 | Bolt M10X60 LS 1 03. 03820
9 30301100003 | Nut M10 B 1 03. 0259
10 30421470001 | Retainer ring ®47 HE 2 03. 0028
11 30701020007 | Bearing By 2 03. 90. 057
12 51106000004 | Sprocket k4 2 40. 31. 066
13 30421200001 | Retainer ring @20 #HE 2 03. 0064
14 20102010979 | Inner mast (2000) HIT4 (20000 1 20102010986
14 20102010976 | Inner mast (2500) M4 (25000 1 20102010987
14 20102010513 | Inner mast (3000) 1T (3000) 1
14 20102010973 | Inner mast (3500) HIT# (35000 1 20102010514
15 56015000006 | Steel ball LB 1 03. 07391
16 51101000006 | Combination roller H AR5 4
17 10109010018 | Hood (2000) B7r47 & (2000) 1 40.31. 145
17 10109010109 | Hood (2500) B E (2500) 1
17 10109010021 | Hood (3000) 4 & (3000) 1 40. 31. 148
17 10109010027 | Hood (3500) B4 B (3500) 1 40. 32. 072
18 10109010013 | Hood W74 B 1 40. 31. 140




Fork rack assembly (single door frame)

B RIS

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20302010671 | Fork rack assembly Be X4 B 1
1 20102010970 | The pallet frame is welded #L#H & A 1
2 51103000020 | Screw R ¥4 4
3 51103000019 | Loose Proof Sheet 5 A 4
4 51102000012 | Roller 70.4 R 4 02.01. 3073
5 51103000018 | Support X 4
6 51103000017 | Dust Sheet 74 R 4
7 30421400001 | Retainer Ring b A 4 E 4 03. 0070
8 51101000006 | Roller Assembly BB 4
9 53201000104 | Fork X 2 02. DDHC. 0052
10 30301120004 | Nut MI2 L451 2 03. 0262
11 20102010120 | Heel o 2
12 30421320001 | Ring HHE 2 03. 0069
13 50101320008 | Axle h 1 50101320006
14 20302020406 | Pallet rack assembly HEEHH 1

10




Fork rack assembly (double door frame)

DB (PRI

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20302010672 | Fork rack assembly Be X4 B 1
1 20102011461 | The pallet frame is welded —#E# IR 4 1
2 51103000020 | Screw R ¥4 4
3 51103000019 | Loose Proof Sheet 5 A 4
4 51102000012 | Roller 70.4 R 4 02.01. 3073
5 51103000018 | Support X 4
6 51103000017 | Dust Sheet 74 R 4
7 30421400001 | Retainer Ring b A 4 E 4 03. 0070
8 51101000006 | Roller Assembly BB 4
9 53201000104 | Fork X 2 02. DDHC. 0052
10 30301120004 | Nut MI2 853 2 03. 0262
11 20102010120 | Heel o 2
12 30421320001 | Ring HHE 2 03. 0069
13 50101320008 | Axle h 1 50101320006
14 20302020407 | Pallet rack assembly HEEHH 1

14

11




)
W;.IAAO
5 Ml =|®
= ™| = | | ©
E | V| T | =
=1 = | 2| 2| x
2| S| o
| S| 3| 3
S| |33
©
=
| =
|oGu_Hﬁ
o '
=
2 W
o
=
=
& [SSTN IS [RE-N I -S|
SHIE
~
=)
S
)
—
~|
Mo | k| o| HE
= K| R X
S
o
P
S~
S
~
2 =)
2 S
= @
—
- | =
S
o | =
o
< | —
= | —
S| =
& <
[ 5| =
o 2| o =
— | = |
— | @ | = | +
ol = | o =
= | S| S| =
N | | | =
. S|l = |lo| e
3 S|lo|l S| S
zZ w2292
H|lS| S| x| =
o oSS S]| =
[ o B - e T
< S|lo| =| =
& = | = || x
o | oSS
B || & | ®
g
R i
— | N | |

Chain Assembly (1600)

3.5

B4 MRk (1600)

12



3.6

Chain Assembly(2000-3500)
B4 2R (2000-3500)

Ttem Part No. Description Qty Applied Date Remark
FE KA £ %% & B &
1 53102000018 | Roller chain (2000) RFHE (20000 2 02. LT. 3160
1 53102000022 | Roller chain (2500) RFHE (25000 2 02.LT. 3144
1 53102000010 | Roller chain (3000) R (30000 2 02. LT. 31470
1 53102000015 | Roller chain (3500) R FHE (35000 2 02.LT. 31481
2 53104000013 | Chain Pull Rod B4 AT 2 40. 31. 150
3 30511032002 | Cotter Pl 2 03. 0332
4 30311140001 | Nut M14 53 2 03. 0246

13




4.1

Hydraulic Assembly

T R
Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & H# &iE
A 20302020383 | Hydraulic Assembly WE B A 1 02. YG. 2295
= 1 40301500356 | Lift cylinder (1600) A A HEL (1600 1
N 1 40301500208 | Lift cylinder (2000) AF AL (2000) 1 02. YG. 3329950
1 40301500205 | Lift cylinder (2500) BRI (2500) 1 02. YG. 3608
1 40301500227 | Lift cylinder (3000) RIEAE (30000 1 02. YG. 3329940
1 40301500203 | Lift cylinder (3500) RIEAE (35000 1 02. 01. 30480
2 40405000024 | Explosion proof valve [ & 1R 1 03. 0484
3 30803018001 | Combinewasher ® 18 R ] 2 02. YYL. 3041
4 40102160011 | Hose H.P. wERE 1 02. DLDY. 3459
5 40401024090 Hydraulic pump assembly 3z /7 # 75 1
6 30201080028 | Screw M8X16 B2AT 2 02. YYL. 3038
7 40204000009 | 0il pipe joint HE B Sk 1 02. YG. 2295
\§=¢
@

14




4.2

Power Unit Components

2 on

Ttem Part No. Description Qty Applied Date Remark

55 R 4 #HE & HH i
A 40401024090 | Power Unit Components oA BT A 1 02. DLDY. 3459
1 70402000009 | Motor B AL 1 02.DJ. 21040
2 40411000038 | Coupling BRdm % 1 02. DLDY. SJ. 011
3 40405000040 | Overflow valve i i 1] 1 02. 01. 9029
4 40407000015 | Central module EENES 1 02. YYL. 3692
5 40405000012 | Pressure compensation JE A7 AME 1] 1 02.01.9384
6 30803013001 | Combination gasket WA E R 1 03. 1067
7 50204000003 | Plug # 3k 1 02. 01. 9056
8 40202160014 | Right-angle connector HAEL 1 02. YYL. 32004
9 30801110003 | O-ring 0 H 1 02.01. 0338
10 40411000008 | 0il return pipe [l & 2
11 30201080040 | Screw M8X80 B2AT 2 03. 0877
12 40410000010 | Fuel tank cap 48 = 1 02.01. 30423
13 40410000008 | Muffler HE B 1 19. 1385
14 40408000037 | Hydraulic oil tank A 1 30. 39. 0002
15 30351060003 | Nut M6 453 4 03. 0922
16 40412000010 | Filter Screen E 1 02.01.9051
17 40411000016 | 0il pump suction pipe R 1 02.01.9313
18 40402000045 | Gear pump HIFR 1 02. 01. 9044
19 71531000002 | Solenoid valve L7 18] 1 02.01. 9034
20 71531000031 | Electromagnet B R 4 1 02.01. 9366
21 40405000038 | One way valve B[] 7] 1 02.01. 9028
22 30201060025 | Screw M6X35 H2AT 4 03.0176
23 30211050013 | Screw M5X8 BZAT 2 03. 02260
24 70303000006 | Relay Starter B B 1 02. 01. 2207
25 54312000003 | Rubber Sleeve B e 2 02. 01. 2265
26 20102030023 | Electric wire EHEL 1

15




4.3

Lifting Cylinder
T HIEL

(1)_

®

Item Part No. Description Qty Applied Date Remark
F5 KA £ %% & B &
A See annex 1 | Lifting Cylinder # T it 1
1 See annex 1 | Piston Rod EE A 1
2 40321400001 | Rush W 4 E 1
3 40320000157 | Cover EEE- 1
4 40320000008 | Bush HE 1
5 See annex 1 Cylinder Block frk 1
6 30801050001 | O-Ring 0 7 [ 1
7 40304500009 | Piston EE 1 02.01. 3326
8 30801031001 | O-Ring 0 7 [ 2 02. 01. 3048
9 30301240003 | Nut M24X2 453 1 03. 0020
10 30411240001 Spring Washer ®24 A 1
11 40323400001 | Sealing Ring gl 1
12 40311500008 | Ring PN 1
13 See annex 1 Spacer &% 1

16




Annex 1

AE 1

&)

13

AN

Annex 1

Lifting Height (mm)

1600 2000 2500 3000 3500
R % E (mm)
Cylinder Part No. | 01d Part No. 02.YG. 332998 | 02.YG. 3329950 | 02.YG. 3608 02. YG. 3329940
Rt part No. 40301500356 | 40301500208 40301500205 40301500227 40301500203
Piston Rod 01d Part No. 40.31. 123 40.31. 124 40.31.126
(Item 1)
VB E A part No. 40302400089 | 40302400090 | 40302400046 40302400047 | 40302400049
55 D
Cylinder Tube 01d Part No. 33.001. 0010 33.001. 0011 33.001. 0012
(Iteml5)
e L (A part No. 40303500067 | 40303500068 | 40303500018 40303500019 | 40303500020
55 5)
Spacer 01d Part No. 30. 27. 0001
(Iteml3)
fBE part No. 40320000006
55 13)
Seal Kit For Cylinder
0ld Part No.
( Ttem2.6.8.11.12)
S E
part No. 40331000201
(F%52.6.8.11.12)

17




0.

1

Electrical Assembly
ISy

12

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #E & HH i
1 30201050014 | Screw M5X35 B2AT 2 03. 01340
2 30411050001 | Spring Washer ®5 A 2 03. 00132
3 70302000004 | Controller (1212S) wH 2 (12129) 1 02.KZQ. 21511
4 70331000412 | Plate IR 1 20202001692
5 70502120023 | Battery LT g 2 02. XDC. 220508
6 54316000023 | Rubber mat 7 78 4 2 30. 28. 0006
7 20201000651 | Mounting plate LM 1 30. 01. 6370
8 70105000001 | Key switch AR X 1 02.01. 2186
9 70104000005 | Hand brake switch AEFx 1
10 30211050003 | Screw M5X12 BEAT 4 03. 02261
11 70222000002 | Horn 9\ 1 02.01. 2218
12 30201060038 | Screw M6X12 B2AT 8 03.1231
13 20201000353 | Baffle R 1 30. 16. 0041
14 54316000012 | Rubber Mat 2 2 30. 09. 0005
15 20201000372 | Baffle EEL 1 30. 16. 0046
16 70411010013 | Battery Charger 7 1 02. CDQ. 330513
17 70701000003 | Fuse fRie £ 1 02. 01. 2000
18 70711000001 | Fuse Base BRI 2 )& B 1 02. 01. 3057

18




5.2

Wiring Harness Assembly

LR K

To Lift Switch 1 "OTHe 7o Turtle Switeh

gerx  TIEE g

To Meters ﬂi\‘ To Lower/Horn Switch
BthE Y TR/
o~y To Side shift switch
To Brake —~ W%

Iz

B

To Low power module

R RER S ETHHEN

To Horn

i “ermmumn

T0:Key switch
AR

&

To Limit Switch ‘

BRE T To Rise valve To A B valve To Pump Contactor
Wil A B BREME

Ttem Part No. Description Qty Applied Date Remark
Fg KA & %= & B &
20102030394 | Wiring Harness Assembly £ 3K & & 1
20101040003 | Fuse R 2 1

19




20



5.3

Cable Assembly
FEL 200 5 ik

ITtem Part No. Description Qty Applied Date Remark
s KA e #HE & A H &E
A 20102030416 Cable Assembly B4 E R 1
1 20102030396 | Battery-Stop Cable B 212 A& 1
Battery—Pump Power
2 20102030398 - R 3E A 1
Cable —
3 20102030399 | Battery Cable L 4 1
4 20102030397 | Stop-Fuse Cable AE-RE & 1
5 20102030401 | Controller Cable+ B ER A 1
6 20102030400 | Fuse—Pump Power Cable PRI - B fih 28 & 1
7 20102030402 | Controller Cable- | B AR & 1
8 20102030403 | M1 Cable AL 4 ML 1
9 20102030404 | M2 Cable AL 4 M2 1

21




AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

22



	1.1
	Frame Assembly
	车架总成
	1.2
	Drive Assembly
	驱动总成
	1.2
	Drive Assembly
	驱动总成
	1.3
	Cover Assembly
	外罩总成
	2.1
	Operating Handle Assembly
	操作手柄组件
	Handle head assembly
	手柄头总成
	Handle head assembly
	手柄头总成
	3.1
	Single Mast Lifting System
	单级起升系统
	3.2
	Duplex Mast Lifting System
	两级起升系统
	3.3
	Fork rack assembly (single door frame)
	货叉架总成（单门架）
	3.4
	Fork rack assembly (double door frame)
	货叉架总成（两级门架）
	3.5
	链条总成(1600)
	3.6
	链条总成(2000-3500)
	4.1
	液压总成
	4.2
	动力单元组件
	4.3
	起升油缸
	Annex 1
	附件 1
	5.1
	电气总成
	5.2
	Wiring Harness Assembly
	线束总成 
	5.3
	Cable Assembly
	电缆总成

